SKID

DRAWING
) MTR’s

Job# 30600
Free Water Knock Out
Skid



BILL OF MATERIAL
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Customer Name Customer PO# Shipper No Heat Number
C1270271 1243311 SE18100576

PLATINUM ENERGY SERVICES

NLICOR

i ificati ‘ MTR #: 81-361470
Mill Cc;artzficataon - Nugor Bar Mill Grotp
NUCOR STEEL SEATTLE, INC. 2/26/2018 SEATTLE, WA 88106-1100

Sold To;

2063 933-2222
Fax: (206} 933-2207

VARSTEEL {TD Ship To: VARSTEEL COLTD ~ TRUCK

#330 220-4 STS 55 DUFFERIN PL SE

LETHBRIDGE AB T1J 447 CALGARY AB T2C 4W3

CANADA i ) CANADA

403) 279-7030 403) 278-7030

ax: (403) 327-6637 ax: (403) 327-6637
Customer P.O.] CY-1025442 - Sales Order | 344812.19
Product Group { Merchant Bar Quality Fart Number | 5325020024004 W0
Grade | A36/A529GR50/CSA44WISOW Lot#t | SE1810057601
Size | 1/4x2" Flat Heat# | SE18100576
Product 1/4x2" Flat 20" A36/A523-50/44W/50W B.L. Number | $1-532660
Description | A36/A529-50/44W/50W Load Number | 51-361470
Customer Spec Customer Parl #

i hereby cetlity that the matesial describad herein has baen in

with the ions and

¥isled above and that It salisfies those requirements,

Roll Date: 2/3/2618  Melt Date: 2/2/2018 Qty Shipped LBS: 9,798 Qiy Shipped Pcs: 288

ASTM ASB/AZ6M-12, A709/709M-13 GR36, ASME SA36-10 Ed *11 Ad.
ASME SA36-2010 EDITION-2011 ADDENDA
ASTM A709/A708M-13 GR 36 1250]

c Mn P 8
0.16% 0.96% 0.012% 0.035%

Si
. 0.18%

Cu
0.28%

Ni
0.09%

Cr
0.06%

Mo
0.020%

\4
0.0120%

Ch
0.001%

Yield 1: 58,145ps]
Yield 2: 54,658psi
Weight Variation 600.0%

Specification Comments: MEETS THE REQUIREMENTS OF ASTM A36/A36M-12, ASTM A529/520M-05 GR50, CSA (G40.21-13 GRA4W(300WYGR50W(350W),
EETS REPORTING REQUIREMENTS OF EN10204 SEC 3.1

Tensile 1: 76,102psi
Tensile 2, 75,942psi

Elongation: 29.7% in 8(% in 203.3mm)
Elongation 28.1% in 8"(% in 203.3mm)

Nucor - Seallle Js 1.8.0. 9001, 14001 and ABS certified All manufacturing processes of the steel materiajs in this .

Frc_duct.mctuding melting, have occurred within {he united States. Mercurﬁ, in any for has not been used in the production or .
esting of this material. meets (FTA) Buy America Requiremenis (49 C.F.R. part 612 PROPOSITION 65 WARNING: This product contains -
a chemical known to the Btate of Califoinia lo cause cancer and/or birth defects or other ret)roducnve harm. For more information,

please call 206-933-2222 This material is free of HG contamination and is ROHS compliant. Manufacturad In ther US and complies

with the Buy Amerigan Act. No weld repalr was performad. Parls meet the requirements of the purchase order and have been produced
under Nucor Steel Sealtle quality manual rev A2 daled. 10/21/2015

Erik Nissen

Division Metalfurgist Page 5 of 9

NBMG- 10 Qatober 1, 2017



CUStoméi‘ Name Customer PO# Shipper No Heat Number
PLAT;NUM ENERGY SERVICES Ul C1270271 1243311 785934 1

Atlas Tube Canada ULC At ' ReLB/L: 80704562

: 8.2017

T g aSube el Gz

NOR 1G0 A DIVISION OF ZEKELMAN INDUSTRIES

Tel: (519} 738-8000

Fax: (519) 738-3537

MATERIAL TEST REPORT

Soid to Shipped to

Varsteel Calgary Ltd. Varsteel G/O CDC CN(Rail)

102@8 - d2nd S reec‘ iﬁg 10220 - 52nd Street S

CALGARY AB J4G 1E6
CANADA

Material: 1.5x1.5x188x24'0"0(8x8).-CSA-D

Sales order: 1226586

Material No: 0150151882400-DCSA Made in; USA
Melted in: Canada

Purchase Order: CY-1020144 (OD)

Heal No c Mn P 'S St At Cu Cb Mo NI Cr v Ti B N
786061 0.190 0.780 0006 0006 0008 0.044 0033 0.002 0.004 0.014 0028 0002 0002 0000 0.005
Bundle No PCs  Yield Tensile Ein.2in Certification CE: 0.33
M301037207 64 065994 Psi 076100 Psi  24.5 % CSA G40.21-13 50W CLASS C

Material Note:
Sailes Or.Note:

Material: 2.0x2.0x250x20°0"0(10x5),-CSA-D

Sales order: 1222323

Material No: 0200202502000-DCSA Made In: USA
Melted in: Canada

Purchase Order: CY-1020144 (OD)

Heat No C Mn P 5 "8t Al Cu Ch Mo Ni cr Y Ti B N
785934 _1 0.170 0.790 ' 0.007 0.007 0013 0053 0031 0.002 0.004 0012 0035 0002 0.002 0.000 0.005
Bundle No PCs  Yield Tensile E!h.Zin Certification CE: 0.31

a301 058591 5-[-}-- 076502 Psi I>25.8 Yo CSA G40.21-13 50W CLASS C

068533 Psi

Materlal Note!
Sales Or.Note:

'
¢
'
'

Material: 2.0x2.0x250x20'0"0{10x5).-CSA-D

Sales order: 1227209

Matearial No: 0200202502000-DCSA Made in: USA
Melted in: Canada

Purchase Order: CY-1020144 (OD)

Heat No c Mn P s si Al cu Cb Mo NG Cr v- Ti BN
785034 1 0470 0.790 0007 0007 0013 0053 0031 0002 0.004 0012 0085 0002 0002 0.000 0.005
Bundle No PCs  Yield Tensile Ein.2in Certification CE: 031
M301036594 50 068533 Psi 076502 Psi 258 % CSA G40.21-13 50W CLASS C

Material Note:
Sales Or.Note:

jasnn Richard

Authorized by Guality Assurance:

The results reported on this report represent the actual attributes of the matertal furnished and indicate fuil compliance with all applicable
specification and contract requirements.
CE calculated using the AWS D1.1 method,

| 6 Swel Tube

(8) Metals Service Center Instituie

Page : 101 11



Heat Number

er No

Shi

Customer PO#

G

1stomer Name

i AA4ALLLANLA LS A

PLATINUM ENERGY SERVICES Ul

AT7274

1243311

MILL CERTIFICATE

C1270271

e

M/C No.  MC0000015283
ORIGINAL Date 02/23/2018
THIS PIPE AND TUBE MADE IN U.SA.
NMMW ion § MARUIGHI OREGON STEEL TUBE, LLG
Supplier VARSTEEL LTD 8735 NORTH HARBORGATE STREET
PORTLAND, OREGON 97203
TEL (503) 737-1200 FAX (503).737-1201
SPEC ﬂm m Chemical Camposition(Ladle Analysis) Tensil Test | Peesiate
SIZE p— Heat No %.V ﬂwu A&:x Amv %s Amu Au.w | ol g JJfoa | Tensle | Eog m.wmea Bending) Fisleniog  Ramarks
x 1 'x X1 %] x ] x| x| x| x| Strength} Sirength afion
CUSTOMER PO NO WHLES) 100] 400 100 1008 1o0d 1006 100d 160d te0d 100d s (PSD (%} Wm,,mc#
1iCSA 540.21 350W / ASTM A500-13 GRADE B&C 12/ A7263| 19 21 89 14 § 10 8] 20 ¢ 4 63500 75800, 36 SAD000018386
41N x 4IN x 0.25IN x 48F T 7.033
CY-10233980 .
2|CSA 540,21 350W / ASTM A500-13 GRADE B&C 36 A7274| 15 22| 8g 16 g 1q 50 2 q 4 66600 79600 34 SA0000018338
4IN X 41N x 0.25iN x 20FT ‘ 8.791 : _
CY-1023786 w
3|CSA G40.21 350W / ASTM AS00-13 GRADE B&C 24 A7274 1 18 220 86 1§ 4 10 50 20 O 4 66600 79600, M4 SAOD00018412
41N x 4IN x 0.25IN x 40FT , 1.722 _
CY-1024027
4[CSA 540.21 350W / ASTM A500-13 GRADE B&C- 24 A72717| 14 21] 88 15 4 19 80 20 d 4 61900 78500 37 SA0000018412
4IN x 41N x 0.25!N % 40FT A 11.722
CY-1024027 .
5|CSA 540.21 350W / ASTM A500-13 GRADE B3C 16 6807 | 14 294 8d 14 ¢ 19 5 20 d 4 s1300 78000 36 SAD000018412
BIN x 3IN x 0.25IN x 48F T 10683 . - : ol
CY-1024027 ,
6|CSA G40.21 350W / ASTM A500-13 GRADE B&C 8| A7071| 14 28 88l 11 7 1d 50 20 d ' 4 62800 77400 37 SADD00018412
BIN x 6IN x 0.375IN x 48FT 791
loY-1024027 : , _
We hereby certify that the material described herein MARUICHI OREGON STEEL TUBE, LLC
confarms fully to the said specification v
~ Remarks: * [Qually Control
i L
,zw% X s &%




Heat Number

er No

Shi

Customer PO#

Customér Name

1243311

C1270271

PLATINUM ENERGY SERVICES Ul

55053157

CERTIFIED MATERJAL TEST REPORT : Page 141

L CUSTOMER SHIP TO CUSTOMER BILLTG GRADE SHAPE / SIZE DOCUMENT 10):
| 0 0 m m ” U >c VARSTEEL LTD VARSTEEL LTD A992/A5T2-50 Wide Flange Beam / 4 X 138/ 100 {0000006000
. ‘ , 55 DUFFERIN PL SE 2204THSTS X193
S . CALGARY,AB T2C4W3 LETHBRIDGE.AB T1J 417 LENGTH PCS WEIGHT " | HEAT/BATCH
US-ML-CARTERSVILLE Canada Canada 200" 54 14,040 LB 55053157/08
384 OLD GRASSDALE ROAD NE ,
CARTERSVILLE. GA 30121 SALES ORDER CUSTOMER MATERIAL N° SPECIFICATION / DATE or REVISION
USA T 6067298/000010 ASTM A6-17
, ASTM AT09-17
CUSTOMER PURCHASE ORDER NUMBER BILL OF LADING . DATE ASTM A982-11 QU13). AS72-13
CY-1024233 1323-0000104985 024032018 ESA GI021-15 345WM

CHEMICAL COMPOSTIION

{.14 0.52 0.012 0.019 .29 430 0.12 0.07 0.02% 0.010 0.00) 0.008
z,mgmzﬁmw PROPERTIES . ]
2% R . UTs Y i -
_%WH. ” .,_ww_m & Pa Ew: \m\._a: %\m
59000 76400 407 527 0.770 8.000
mmmoo 75100 360 518 0.750 8.000
MECHANICAL PROPERTIES
Elopg.
:0
2190
20,50

COMMENTS /NOTES

The above figures are centified chemical and physical test records as contained in the permanent records of company. We certify thot these data are correet and in conpliance with
specified requirements. This material, including the billets, was melted and manufactured in the USA. CMTR complies with EN 10204 3.1,

\&4 BHASKAR YALAMANCHILL N S i A s T VAN WANG
\A\N\\%N\.l OF:\:;.‘cEdex \,. A 9.2.:.4ammcw.?zaz_mw.v

Phope: (409) 769-1014 Fmail: Bhaskar YalamanchiliGigerdau.com Phone: {770} 387 5718 Emuil: yas.wangigerdauconm




Heat Number

er No

Shi

Customer Name

3

56139555

1238163

Ul

PLATINUM ENERGY SERVICE

C1270178

L ,
%557, (ec

-

. CERTIFIED MATERIAL TEST REPORT Page 151
CUSTOMER SHIP TO CUSTOMER BILLTO GRADE SHAPE ¢ SIZE DOCUMENT ID:
Q m ”U bc VARSTEEL LTD VARSTEEL LTD 1018 Pencil Rod /7 3/8” 0000066000
) 53 DUFFERIN PL SE 2204THSTS
; CALGARY,AB T2C 4W3 LETHBRIDGE,AB T11 4J7 LENGTH WEIGHT HEAT/BATCH
US-ML-JACKSONVILLE Canada Canada 20007 2,001 LB 56139555/03
16770 Rebar Road
JACKSONVILLE. FL 32234 SALES ORDER CUSTOMER MATERIAL N* SPECIFICATION / DATE or REVISIO]
? 5469944/000010 ASTM A6-13A -
usa
CUSTOMER PURCHASE ORDER NUMBER BILL OF LADING DATE
CY-1018913 1301-0000033624 0173172018
CHEMICAL COMPOSITION P . . Ni . .
% kA % % 5) o % i o B :
0.18 0.76 0.013 0.024 0.20 033 0.07 ¢.12 0.01% 0.009
MECHANICAL PROPERTIES s
Elgna. Yip 5iba
2560 74200 512
23.00 74600 514
COMMENTS {NOTES
Pencil Rod .v-oue_nn.m at Gerdau # Charlotte Mill does not meet A36. Certification to grade 1018 chamistry and ASTM AG/AS L0 dimensional
tolermnces only.
Pencil Rod produced at Gerdau # Charlotte Mill i 1 cold drawn and siraightened produet from eoiled rod.
Mechanical properties listed above are the #as rolledd properties prior 1o drawing and straightening. These propertics change significantly as
part of the drmwing peocess, ’

specified requirements. This material, including the billets, was melted and manufactured in the USA. CMTR complies with EN 10204 3,1,

\n\\) BHASKAR YALAMANCHIL
[ .
QUALITY DIRECTOR

Phone: (909) 7691014 Email: Bhaskar, Yalamuochi

gerdau.com

B The above figures are centified chewdeal and physical test records as comtained in the-permanent records of company. We certify ot these data are correet and in compliance with

ALEX RENOSTO
QUALITY ASSUBANCE MGR.

Phone: 904-266-146%  Bmail: Alexander. Renosto@gerdau.com




Heat Number

er No

Shi

Customer Name

Customer PO#

525222

1239153

C1270178

PKLAT.INUM ENERGY SERVICES Ul

 Customer PO#

Heat Number
625222

er No

-Shi

Customer Name

5708

‘

VARSTEEL LTD. - GALGARY (INTE  CY-1017177

Test Certificate o
Form TC: Revision 2: Date £3 Feb 2017
m<§Nmm<§N _ZO Z} P.0. Box 1570, Regina, Saskaichewan, Canada S4P 3C7 rir svision te {3 Feb 201

- Customer: Costomer P.0. No. DCTL-289 _ Mill Order No.: 41-254979-11 | Stipping Manifest; RT087650
VARSTEEL LTD, - ; -
330220 4TH STREET Product Description: Wwﬂmm%mﬂ_ﬁ%mﬁ%zgg . Ship Date: 06 Jun17 |CertNo: 071077670

CSA GAOALINDZET . CertDate: 06Jun17 | (Page 1of 1)
LETHBRIDGE G40.2420041260 .
AB TI3437
Size Min}: 0.365 X 48.00 X COIL DH&
Tested Pieces Fensiles Charpy fmpact Tests
Heat Piece Piece Tst] ¥Y§ |[UTS PeRA[Elong % |Tst Aversge | Abs. Energy(FTLB) % Shear Tst |Tst|Tst| BDWIT
Id Id Dimensions Lad (FS) | (PSD din 8in|Dir| Hardoess 1Y 2 3 Avg (I 2 3 Avg [Tmp|Dir|Siz | Tmp %Shr
1)
Heat Chemical ?»_uwn
Td P S Si  TotAl Cu N Cr . ORGN
525222 ] om_ mo_ .007] .006] .13 [.029] .30 [ .11 [.11 | g _omm . oﬁ _So I aoom_ oowu“ ] CaN

MERCURY IS NOT A METALLURGICAL COMPONENT OF THE STEEL AND NO MERCURY WAS INTENTIONALLY ADDED
DURING THE MANUFACTURE OF THIS PRODUCT

HOT-ROLLED COIL INTENDEL: FOR CONVERSION TO GRADE. CERTIFIED TO CEEMISTRY ONLY.

COIL END PHYSICAL TEST RESULTS, IF REPORTED, ARE FOR INFORMATION ONLY.

BALANCE OF CHEMISTRY IS IRCN Azmw

525222 AJ135 PCES: 1, WGT: 43050
3
m . WE JEREBY CERTIFY THAT THIS MATERIAL ) )
- Cust Practice: WAS TESTED IN ACCORDANCE WITH THE Approved By: Milan Folnovic
APPROPRIATE SPECIFICATION : B T ——
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'

! 1 .
Customer Name Customer PO# Shipper No  Heat Number
PLATINUM ENERGY SERVICES Ul C1270178 1238153 525222
Customer Name Customer PO# Shipper No Heat Number
VARSTEEL LTD. - CALGARY (NTE CY-1017177 8705 5285222
Acuren Group inc,
: 12471 Horseshoe Way Phare:  604,2753800
- Richmond, BC, Canada V7A 4V4 Faxt 604,274.7235
WWW.akuren,com CISO] 025!20051 .
AC U R E N NOT Inspection and Englneering ‘%
. CCRED) s‘E:)
CAKT PP Y
TENSILE TEST REPORT
XQRS;)EEL I\.{TD. Date: July 19, 2017
R A na VER ROAD OURFLEND: B046638
V4G 185 P.O. No:  Varbal
REPORT NO; 18
ATTENTION: TYLER KLITCH Page: tofi
DescrRIPTION:  Two (2} % " Thick Steel Strip Coupons
Heal #; 525222
Call 1Dt AG1I385
Lab Test Sample 1D: 18A ~ # 528222 (FRONT)
168 — # 525222 (MIDDLE)
16C — # 626222 (END)
Spacimen Orlentation: Transverse
TEST SPECIFICATION:  ASTM Aa370-417 (Specimen width: 1.5
MATERIAL SFECIFICATION:  ASTM A36-14
YIELD
STRENGTH TENSHE % %o
: 0.2% OFFSET STRENGTH ELONGATION REDUCTION
SPECIMEN IDENTIFICATION - {KsI) (Kst) {IN 2%) I AREA
15A 65.9 74,1 37 -
16B 61.3 73.4 39 -
15C 80.7 71.3 39
CS8A G40.21-13 Gr. 44W Requirernents: 44 min, 64-50 21 min. -
ASTM A86-14 Reguirements; 38 min. 58-80 238 min. -

Plate meets the mechanical properties requirements for Grade A36 / Grade 44W / Grade SA36.

BC Salsly Authorty Garlilicate of Recognilion Reglstration No, CR-6
Taal maching calloratod lo ASTM E4 and OSA A23,2.9C spacifeallons,

»  Specimens will be disposed of aftar 30 days unless altamale provislons ara

mude.
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Customer'Name Customer PO# Shipper No Heat Number
'‘PLATINUM ENERGY SERVICES Ul C1270178 1239153 527445

100 Armour Road - Gate 5

Regina, 8K S4p 3C7
Phone: 403-320-1953 Fax: 403-329-0805
Website: www.varsteel.ca .

Certificate of Analysis and Testing

Customer: 5
' 85 DUFFERIN PLACE SE 1
CALGARY, AB T2C 4W3

13

VARSTEEL LTD. - CALGARY (!NTERCOMPANY)

PO Number:CY-1025856
Order Number: 7399

Weight \ Description . Heat Number
5,105.00 1/4" PLATE 44W . CSA 44w 527445
Tag# Pcs Width Length . Heat Weight
72105 : 10 60" 120" 527445 5105.00
Analysis
C Mn P S Si Cu Ni Cr Mo Sn Al V
‘00500 07800 00110 0.0040 0.2806  0.4400 07400 01200 0.0500 0.0340  0.0030
Ch N B Zr Ti_ Ca
00240 0.0080  0.0002 0.0210
Mechanical Properties
Tensile Yield Eiongation Reduction of Rockwell B Scale . . ‘ si
Psi PSl < % 2inches Area rain size
72,863.00 62,366.00 32.00000 © 0.00000 0.00000 0.00000

Elongation in-8“-- 20%

Testing Procedures

Coils Tested - C0102, Made.in Canada

Material meets A36/SA36/44W/38WIAPI G40.21 as per the attached mifl coll certificate.

We hereby certify that the forgoing data is a true copy of the data furnished to us by our supplier or resulting from

tests performed In a recognized laboratory.
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Cgsto'mel_' Name Customer PO# Shipper No Heat Number
1239153 SE18100051

F;LA'[INUM ENERGY SERVICES Ul C1270178

MTR #: 81-361108

H L_I C: - M"Z; zc?rg’fécat’on Nuzqggggwﬁl)\l (group
NUGCOR STEEL SEA TTLE, INC. 1271201 SEATTLE, Wzﬁbgegggézlgegr

Fax: fzoeg $33-2207

Sold To:  VARSTEEL LTD Ship To: VARSTEEL CO LTD - TRUCK
#330 2204 TS 55 DUFFERIN PL SE
LETHBRIDGE AB T1J 4J7 CALGARY AB T2C 4W3
CANADA CANADA
403) 279-7030 : 403) 279-7030
ax: {(403) 327-6637 ax: (403) 327-6637
Custorner P.O.[ CY-1025442 Bales Order | 344812,5
Product Group | Merchant Bar Quality Part Number | 2020025024004W0
Grade | A36/A528GRE0/CSA44WISOW Lot# | SE1810005101
Size | 2x2x1/4 Angle ‘ Heat# | SE18100051
Product | 2x2x1/4 Angle 20' A36/A529-50/44 W/E0W B.L. Number | 81-532741
Description | A36/A529-50/44W/50W Load Number | 51-361106
Cusiomer Spec | Customer Pari #

{ hereby cadily that the material described herein has baen f djn : wilh the specifications and ds listad above and lhel it satisfies thore reguirements,

Roll Date: 1/4/2618 Melt Date: 1/3/2018 Qty Shipped LBS: 14,738 Qty Shipped Pcs: 231

C Mn P S St Cu Ni Cr Mo v Cb
Q17% 0,94% 0.013% 0.034% 0.20% 0.35% 0.09% 0.12% 0.020% 0.0130% 0.001%

Elongation: 26.6% in 8'(% in 203.3mm)
Elongation 28.1% In 8"(% in 203.3mm)

Yield 1: 55,784psl
Yield 2: 55,010psi
‘Weight Variation 000.0%

Specification Comments: MEETS THE REQUIREMENTS OF ASTM A36/A36M-12, ASTM A529/529M-05 GRE0, CSA G40.21-13 GR44W(300W)/GRE0W(350W).
EETS REPORTING REQUIREMENTS OF EN10204 SEC 3.1 :

Tensile 1: 77,876psi
Tensile 2: 78,001psl

Nucor - Seattle is 1.5.0. 9001, 14001 and  ABS ceriified Al manufacturing processes of the stee! materials in this

roduct including melting, have occurred within the united States, Mercur&. In any for has not bean used in the production or
gasﬁng of this material. meets (FTA) Buy America Requirements (49 C.F.R. part 612 PROPOSITION 65 WARNING: This product contains
a chemical known to the State of Califoirda to cause cancer and/or birth defects or olher reproductive harm. For more information,
please call 206.933-2222 This material is free of HG contamination and is ROHS compliant, Manufactured in ther US and complies
with the Buy American Acl. No weld repair was é:erformed, Parts meel the requirements of the purchase order and have been produced
-under Nucor Steel Seattie quality manual rev A2 dated 10/21/2015

Erik Nissen

Division Metallurgist Page 4 of 8

NBMG-10 Qctober 1, 2017




Customer Name

PLATINUM ENERGY SERVICES Ul

NLICOR

Customer PO#

Shipper No Heat Number
C12?O178 1239153

SE18100865

MTR #: 81-361710

Mill Certification Nugor Bar Ml Grous

NUCOR STEEL BEATTLE, INC.

2424 SW Andover
SEATTLE, WA 98106-1100
208) 933-2222

, 3/5/2018
Fax: 2206; §33.2207

Sold Te: - VARSTEEL LTD ‘ Ship Te: VARSTEEL CO LTD - TRUCK
#330 2204 ST S ! §5 DUFFERIN PL SE
LETHBRIDGE AB T1d 447 CALGARY AB T2C 4W3
CANADA ’ : CANADA
903) 279-7030 gos) 279-7030
ax: (403) 327-6637 ax: '(403) 327-6637
Customer P.O.| CY-1025442 Sales Order | 344812.15
Product Group | Merchanl Bar Quallty Part Number | 2506008248010W0
Grade | NUCOR MULTIGRADE Lot# | SE1810086501
Size | 6x8.2# Channel ‘Heat# | SE18100865
Product | 6x8.2# Channst 40' NUCOR MULTIGRADE B.L. Number { 81-533083
Description | NUCOR MULTIGRADE Load Number | 81-361710
Customer Spec Customer Pari #

{ haraby cerlily that the materiat describad heren has baen

in with the

snd

listad abaye and thal it salisfies those requirements,

Roll Date: 2/26/2018

Meilt Date: 2/18/2018

Qty Shipped LBS: 5,248 Qty Shipped Pcs: 16

Cc Mn
0.156% 0.88%
CEAB2S
0.42%

P S Si
0.017% 0.040% 0.20%

Cu NI Cr
0.32% C11% 0.18%

Mo 3
0.030% 0.0110%

Cb
0.001%

Sn
0.020%

CEAB29: A529 CARBON EQUIVALENT

Yieild 1: §3,383psi
Yieid 2: 53,094 psi

Tensile 1: 75,499psl
Tensile 2: 75,681ps!

Elongation: 21.9% in 8(% in 203.3mm)
Elongation 21.1% In 8"(% in 203.3mrn)

pecification Comments: NUCOR MULTIGRADE MEETS THE REQUIREMENTS OF: ASTM A36/A36M-12, ASTM A529/520M-05 GR50, ASTM AS72/572M-12A

S
GR50, ASTM

A709/709M-13 GR3IS/GRE0, CSA 340,21-13 GR44W(300W)/GREOW(350W), AASHTO M270/M270M-10 GR3B/IGRE0, ASME SAIB/SAIBM-07.

MEETS REPORTING REQUIREMENTS OF EN10204 SEC 3.1

'

Nucor - Seallle is 1.5.0. 9001, 14001 and ABS certiﬂqd All manufacturing processes of the stee! materials in this
?roducl,inoluding melting, have occurred within the united States, Mercur&. in any for has not been used in the production or

esting of this material, meets (FTA) Buy America Requirements (49 C.F

part 861) PROPOSITION 856 WARNING: This product contains

a chemical known to the State of California to cause cancer and/or birth defects or ozher reprodiciive hatm. For more information,
please call 206-933-2222 This material is free of HG contamination and is ROHS complianl. Manhufactured in ther US and complies

with the Buy American Act. No weld repair was performad

. Parts meet the requiraments of the purchase order and have been produced

under Nucor Steet Seattle quality manuat rev A; dated 10/21/2015

NBMG- 10 October 1, 2017

Erik Nissen

Division Metallurgist Page 8 of 9



Customer Name Cus#omer PO# Shipper No Heat Number

t
PLATINUM ENERGY SERVICES Ul  C1270178 1239153 SE18100865
. P i€ H MTR #: 81-361710
NLIC = ‘ M:I; g;rt;ﬁcataon Niger Bac il Group
NUCOR STEEL SEATTLE, INC. 151201 SEATTLE, WA 98103401"(%
5206; 933-2222
Fax: (206} 833-2207
Sold To:  VARSTEEL LTD . Ship Ta: VARSTEEL CO LTD - TRUCK
#330 2204 ST S 55 DUFFERIN PL SE
LETHBRIDGE AB T1J 4J7 CALGARY AB T2C 4W3
CANADA N CANADA
'(_503) 279-7030 403) 279-7030
ax: {403) 327-6637 ax: (403) 327-6637
Customer P.O.{ CY-1025673 Sales Order | 344937.8
Product Group i Merchant Bar Quality ' Part Number | 2506008248010W0
Grade | NUCOR MULTIGRADE ] Lot # | SE1810086501
Slze | 6x8.2# Channel ' Heat# | SE18100885
Product | 6x8.2# Channel 40' NUCOR MULTIGRADE . B.L. Number | 81-533083
Description {| NUCOR MULTIGRADE ! i Leoad Number | 81-361710
Customer Spec Customer Part #
{ hereby cetlily that the materisl described hatein has baso o i o with the speuifications and lislad above and that it salisfies those reqguirements,
Roll Date: 2/26/2018  Melt Date: 2/18/2018 \Qty Shipped LBS: 10,496 Qty Shipped Pes: 32
C Mn P S - Cu Ni Cr Mo \Y% Cb Sn
0.15% 0.98% 0.017% 0.040% 0.20% 0.32% 0.11% 0.18% 0.030% 0.0110% 0.001% 0.020%
CEAS528
0.42%
CEA529: A528 CARBON EQUIVALENT !
Yleld 1: 53,383psi " Tenslle 1: 75,499psl Elongation: 21.9% in 8"(% in 203.3mm)
Yield 2: 53,094psi Tensile 2: 75,661psi Ejongation 21,1% In 8"(% in 203.3mwm)

Specification Comments; NUCOR MULTIGRADE MEETS THE REQUIREMENTS OF: ASTM A36/A36M-12, ASTM AS29/520M-05 GRS0, ASTM AS72/572M-12A
GRE0, ASTM A709/709M-13 GR3B/GRE0, CSA G40,24-13 GR44W(300WIGREOW(3E0W), AASHTO M270/M270M-10 GRAB/GRE0, ASME SA36/SA36M-07.
MEETS REPORTING REQUIREMENTS OF EN10204 SEC 3.1

Mucor - Sealtle is 1.8.0. 9001, 14001 and ABS certified All manufacturing processes of the stee! materials in this

roductincluding melting, have occurred wilthin the united States. Mercurﬁ. In any for has not been used in the praduction or )
esting of this material, maets (FTA) Buy America Requirements (49 C,F R, part 612 PROPOSITION 65 WARNING: This product contains
a chemical known to the Slate of California lo cause cancer and/or birth defects or other mfroductive harm. For more information,
please cali 208-933-2222 This maletial s free of HG contarnination and is ROHS complianl, Manufactured In ther US and complies
with the Buy American Act. No weld repair was ferformed. Parts meet the requirements of the purchase order and have been produced
undsr Nucor Steel Seattie quality manual rev A2 dated 10/21/201 B

X Erik Nissen
: Division Metallurgist Page 9 of 9

NBMG-$0 Ostobar 1, 2017



Customer Name Customer PO# . Shipper No Heat Number

PLATINUM ENERGY SERVICES Ul  C1270178 - 12391563 SE18100869
. ‘ N i iFi ot MTR #: §1-361805
, ML= =2 Mill ?smﬁcat;on Nuggg‘?%wm %roup
NUCOR STEEL SEATTLE, ING. . 3/8/2018 SEATTLE, WA 98108—101‘1(‘)35
. {206) 933-2222
Fax: (206) 933-2207
Sold To:  VARSTEEL LTD ' Ship To: VARSTEEL LTD
#330 220-4 8T 8 55 DUFFERIN PL SE
LETHBRIDGE AB T1d 4J7 CALGARY AB T2C 4W3
CANADA CANADA
903) 279-7030 ‘;&03) 279-7030 .
ax: (403) 327-6637 ! ax:'(403) 327-6637
Customer P.O.| CY-10259850 ' ' Bales Order | 345082,11
Product Group | Merchant Bar Quality ‘Part Number | 2506008224010W0
Grade | NUCOR MULTIGRADE ‘ . Lot# | SE1810086901
Size | 6x8.2# Channel o Heat# | SE18100869
Product | 6x8.2# Channel 20' NUCOR MULTIGRADE B.L. Number | 81-533393
Description | NUCOR MULTIGRADE ‘ {oad Number | 51-361805
Customer Spec - Customer Pari #
| hereby serlify thal the material dascribed herein has baen manufaclured in sccordanca with the specifications and standards tisied above and thal it satisfies those requiremants,
Roll Date: 2/26/2018 Melt Date: 2/18/2018 Qty Shipped L.BS: 3,280 Qty Shipped Pcs: 20
c Mn P S Si Cu Ni Cr Mo v Cb Sn
0.16% 0.84% 0.019% - 0.038% 0.23% 0.37% 0.10% 0.14% 0.030% 0.0120% 0.001% 0.020%
CEAB28
0.42%
CEAB29; A528 CARBON EQUIVALENT
Yield 1: 52,94 2psi Tenslie 1: 74,603psi Elongation: 21.9% in 8'(% in 203.3rmm)
Yield 2: 52,144 ps} Tensiie 2: 74,7089psl Elongation 23.4% in 8%(% in 203.3mmm)

Specification Comments: NUGOR MULTIGRADE MEETS THE REQUIREMENTS OF: ASTM A36/A36M-12, ASTM A529/529M-05 GRS0, ASTIM A572/572M-12A
GR50, ASTW A709/708M-13 A 2113 GR44W(300W)GRE0W(350W), AASHTO M270/M270M-10 GRIB/GRSE0, ASME SA3B/SA3BM-07.
MEETS REPORTING REQUI EN10204 SEC 3.1

Nucor - Seattle is 1.8.0. 9001, 14001 and ABS certified Al manufacturing processes of the steel materials in this

roduct,including melting, have occurred within the united States. Mercu% in any fat has not been used in the production or

esting of this material, meets (FTA) Buy America Requiraments (49 C.F.R. part 612 PROPOSITION 656 WARNING: This product contains
a chemical known to the State of California to cause cancer andfor birth defacts or other reproductive harm. For more information,
picase call 208-933-2222 This malerial is free of HG contamination and is ROHS complianl. Manufactured in ther US and complies
with the Buy American Act. No weld repair was performed. Parts meat the requirements of the purchase order and have been produced
under Nucor Stee! Seattle quallty manual rev A2 dated 10/21/2015 )

Erik Nissen

Division Metaljurgist Page8 of 8

NBMG-10 Qstober 1, 2017




er No

Shi

Customer PO#

Customer Name

vHeat Number

52081623

1239153

C1270178

PLATINUM ENERGY SERVICES U|

CERTIFIED MATERIAL TEST REPORT ‘ , : Page 11
. CUSTOMER SHIP TO CUSTOMER BILL TO GRADE SHAPE f SIZE . DOCUMENT 1D;
m m ” U bc VARSTEEL LTD VARSTEEL LTD GGMULTI Channel / 4 X 5.4 0000000000
} \ 55 DUFFERIN PL SE 2204TH ST &
. ) CALGARY.AB T2C 4W3 LETHBRIDGE,AB T1J 417 LENGTH WEIGHT HEAT/BATCH
CA-ML-WHITBY Canada Canada 40'00" 1555218 52081623403
1 GERDAUCT
WHITBY. ON LIN 5T1 SALES ORDER CUSTOMER MATERIAL N° SPECIFICATION / DATE or REVISION
Canada ; 5980783/000160 v ASTM A529-14, AST2-13
. ASTM AB-17,430-14, ASME SA-36
CUSTOMER PURCHASE ORDER NUMBER BILL OF LADING DATE ASTM AT09-17. AASHTO M270-15
Cy1023313 1302-0000066262 0171272018 CSA (40.20-13/Ga0.21-13
G:miuhmwyﬁ QOZ_.quHme P 5 N ¢ c b
> i X Ni v 3
% Y % % % % b % % % .
0.15 073 0.023 0.024 0.18 0.37 0.1 0.20 0.017 0.001
Emﬁ:>2—9»%~ PROPERTIES . G
] UTS ¥S,0.2%
o8 Inch mﬁm ﬁwm mvm_‘ & ?M.W..
21.90 $.000 71377 452 51449 355
2230 $.000 71168 491 52090 360
COMMENTS ¢ NOTES

ASME Grades: SA36

This grade mects the requiroments for the following grades:
ASTM Grades: A36; AS29-50; AST2-30; AT09-36; AT(Y-50
CSA Grades: 44W; 50W

AASHTO Grades: M270-36; M270-50

The sbove figures are centified chemical and physical rest recerds as contained in e permanent records of company. We certify that these date are corret and in SEEE:S with
mvcn%& requirements. This material, including the billets, was melted and manufactured in Canada. CMTR complies s:: EN 10204 3. ~
\ 3

\&J BHASKAR YALAMANCHILL LEONARDO NUNES :
“ﬂ. . ( x\\\ \\ \Qt\\
o:;_.:,\c_wmidz ?&:,,:uu:w?n:_ﬁw

Phone: (409) 769-1014 Email; Bhaskar, Yalumanchi

erday.com Phone! Gom?px.mm:,mx.ﬁ 4055 Email L {o:Nunes@ygerdaun. cont




Heat Number
8949C4

Shipper No
1239153

Cusiomer PO#

o

C1270178

+

Cystomer Name
PLATINUM ENERGY SERVICES U

ESSAR ESSAR STEEL ALGOMA INC.,105 West Street, Sault Ste. Marie,Ontario, Canada P6A 7B4
STEEL
SO No,ltem & Date.: 8054026 000110 2017/08/14 . | ShipmentNo.& Date.: 1200009685 2017/08/16 TC No., Date & Time : ESA421687 2017/08/18 - 11:22:57
Sold to Gustomer Hame and Address : , Ship to Customer Name and Address: Customor PO NOJterm: LD-1015916/2
VARSTEEL LIMITED VARSTEEL METALS PROCESSING BOL NO.: 1200009885
4TH STREET SOUTH #3306 - 220 ALLARD AVENUE 3810 " | cust.PartNo.: HBO3558
LETHBRIDGE, Alberta,Canada LEDUG, Alberta,Canada : Garrier : € P RAHL (CAD FUNDS) - ESAX 41
T1J 447 TOE OR8 ‘ '

Customer Specification : HR STEEL SHEET Floor Plate Carbon CS ALGOMA 50/ASTM A786 (2013)/ (09) Fully Killed Fine Grain Flatness 172 A786 Sid Thickness Tol No Weld Repair

Supplementary Instructions : Test Cert T:mark filatoff@varsteel.ca Test Cert 2: Receiving@varsteel.ca

Insp T/R : Chemicaj Analysls i m CustUse: FLOOR PLATE

ESSAR STEEL ALGOMA INC. HEREBY CERTIFIES THAT THE MATERIAL HEREIN DESCRIBED WAS MADE AND TESTED IN ACCORDANCE WATH THE RULES OF THE SPECIFICATION SHOWN. ALL RESULTS ARE RETAINED IN ACCORDANCE W{TH THE
COMPANYS STANDARD RECORD KEEPING PRACTICES, .

THIS MILL TEST REPORT MAY NOT BE REPRODUCED EXCEPT IN FULL WITHOUT WRITTEN APPROVAL OF ESSAR STEEL ALGOMA INC, IF YOU RECEIVE THIS DOCUMENT AND ARE NOT THE INTENDED RECEIVER, PLEASE CALL (T05)045-4095 FOR
INSTRUCTIONS ON METHOD OF DISPOSAL OF DOCUMENT. THIS TEST REPORT HAS BEEN GENERATED BY A COMPUTERIZED SYSTEM AND IS VALID WITHOUT A PHYSICAL SIGNATURE.

MEETS EN 10204:2004 TYPE 3.1
IS0 QUALITY AND ENVIRONMENTAL CERTIFICATES AVAILABLE AT WIWW_ ALGOMA COR

ALL HEATS FULLY KILLED.
HEATS INDICATED WITH (") FINE GRAINED.
HEATS INDICATED WITH (+} Mada in Canada for NAFTA duty ?&oﬁ:nm and NAFTA marking purposes

Dimsnsions (T xWx L) Batch No, Heat No-MS Quantity Z%. of Dimensions {T x W x L) Batch No. Heat No-M$S Quantity Z%x of
) cS . cs
0.1880 "x 60.000 " x 288.00" LBO355801 8949C4-03 8,710 LB 10 0.1880 " x 60.000 " x 288.00 " 1B0O355802 8949C4-03 9,710 LB 10
0.1880 " x 60.000 " x 288.00 " LBO355803 8949C4-03 8,740 1B 9 0.1880 " x 60.000 " x 288.00 " £B0O355804 894904-03 8,740 LB 9
0.1880 " x 60.000 " x 288.00 " 1.BO355805 89438C4-03 7,760 LB 3 -
n-.-:»v:.»-:q«»-v;x;a«i::s!lnﬁtv:-‘ltnxm,k—n.)ul vaﬁmmﬂ—mm WA PR m AR ERE A f S PR d kNS m s RN A n YA
Heat No. {witk] < Mn P k] Si Cr Ni Cu Mo Al Nb Vv Ti -
894504 F 0.04 0.26 0.067  0.003 0.040 001 _0.02 0.02 0.00 0.033 0.000 0.000 0.002 . ~

KASHIF REHMAN
MANAGER METALLURGICAL SERVICES

WARNING*  tHE TEST AESULTS AKD VALDES REPGRTED HEREN INDICATE ONLY THAT (1) THE PARTICULAR STEEL FOR WHICH THIS CERTIFICATE 15 ISAUED MEETS THE MIOIU SPECIFIED VIELD STRENGTH AND 2) THE
ANALYSIS AND PHYSICAL PROPERTIES OF SUGH STEEL ARE B CONFORMANCE WITH THE REQUIRENENTS OF THE SPECIFICATION INDICATED, THE RESULTS OR YALUES REPORTED HEREIN CAN NOT 8E USED TG QUALIFY THE STEEL FOR:
ARY SPECIFICATION OTHER THAN THE ONE INDICATED AND CAN NOT BE RELIED UPON FOR ANY AURPOSE  (INCLUDING OESIGH OR CALCULATIONS] AS REPRESENTING THE ACTUAL STRENGTH OF SUCH STEEL.

Date:2017/08/18 Time:18:22:36 Page no:1 of 1



Heat Number

er No

1239153

Customer Name

Shi

Customer PO#

58031604

C1270178

CERTIFIED MATERIAL TEST REPORT Page 11
CUSTOMER SHIP TO CUSTOMER BILLTO GRADE SHAPE 7 SIZE DOCUMENT ID:
m m ” U >c VARSTEEL LTD VARSTEEL LTD A992/A572-50 Wide Flange Beam / 16X 31# /4100000000600
v . : 55 DUFFERIN PL SE 2204TH ST § X461
,v CALGARY.AB T2C4W3 LETHBRIDGE,AB T11 417 LENGTH WEIGHT HEAT/ BATCH
US-ML-MIDLOTHIAN Canada Canada 56:00" 10,450 LB 58031604703
300 WARD ROAD
MIDLOTHIAN, TX 76065 SALES ORDER CUSTOMER MATERIAL N SPECIFICATION { DATE or REVISION
USA ’ $741638/000740 ASTM A6-14
ASTM AT09-15
CUSTOMER PURCHASE ORDER NUMBER BILL OF LADING DATE ASTM A992-11 (QO15). AST2-13
CY-1020932 1327-0000257001 1170972017 (A GIO21-15 3430M
CHEMICAL COMPOSITION , ‘ d ) ) -
0.08 0.9 0.016 0.025 0.2 0.44 0.11 0.14 0.023 0.015 0,002 - 0016 0.003
CHEMICAL COMPOSITION )
CEgyA6
{3 .
0.30 .
MECHANICAL PROPERTIES s
YS (2% Iy U Y/T rati G/
mvmw ? fwm Eww ! m\a Ine
56172 69513 479 0.810 8.000
35769 69622 480 6.800 $.000
MECHANICAL PROPERTIES
G/iL Elopg. }
min o
200.0 25.00
200.0 24.90
COMMENTS / NOTES

The above figures are certified chemical and physical test records as comained in e permanent records of company. We certify that these data are correct and in compliauce with -

PLATINUM ENERGY SERVICES Ul

specified requirements. This materfal, including the billets, was melted and manufactured in the USA. CMTR complies with EN 10204 3.1.

\gd BHASKAR YALAMANCHILY
[Z&
- QUALITY DIRECTOR

Phonc: (409) 769-1014 Emnil: Bbaskar. Yalumunchilifggorday.com

m ) k m.\.,. WADE LUMPKINS

QUALITY ASSURANCE MGR.

Phene: 972.779-3118  Bmail: Wade.Lompkinsiggerduu’com




Heat Number
58032243

er No

Shi
1239153

Cusiomer PO#
C1270178

v

PLATINUM ENERGY SERVICES Ul

Customer Name

CERTIFIED MATERIAL TEST REPORT . : Page 11

CUSTOMER SHIP TO , CUSTOMER BILLTC GRADE SHAPE 7 SIZE DOCUMENT 1D
QD Q m wopc VARSTEEL LTD VARSTEEL LTD A992/A572-50 Wide Flange Beam / 16 X 31# /410 0000000000
i 55 DUFFERIN PL SE 2204THSTS X6l
o CALGARY.ABT2C 4W3 - LETHBRIDGE,AB T11 417 LENGTH PCS WEIGHT HEAT/BATCH
US-ML-MIDLOTHIAN Canada " Canada £500° 7 1976518 58032243/04
300 WARD ROAD :
MIDLOTHIAN, TX 76063 SALES ORDER CUSTOMER MATERIAL N SPECIFICATION / DATE or REVISION
: ’ 5741638/000730 : ASTM A6-14
USA
ASTM AT09-15
CUSTOMER PURCHASE ORDER NUMBER BILL OF LADING DATE .»m.;w m.oqou.: WSM.V. AS572-13
CY-1020932 : : 1327-0000263305 017102018 || OG- 35WM
CHEMICAL COMPOSTTION . . . , !
0.11 0.93 0.012 00135 0.20 0.23 0.23 0.18 0.056 0.005 0.002 0.017 : 0.002
CHEMICAL COMPOSITION
CEgyA6
L3
0.34 :
MECHANICAL PROPERTIES ) : TS v G
YS Q2% S 5 T 7T rati 3/
m_um.h ? {VWW 7%?_ gv» , ma_ : Inch
56678 70630 391 487 0.800 8.000
36995 70936 393 4589 0.800 $.000
MECHANICAL PROPERTIES
G/ ! Elops. .
mm %
200.0 2540
200.0 24.20
COMMENTS / NOTES
The above figures are certified chemical and physical test records as contained in the per 1 records of company. We certify that these data arg correct and in compliance with”

specified requirements, This material, including the billets, was melted and manufactured in the USA. CMTR complies with EN 16204 3.1

H
N
BHASKAR Y ALAMANCHILY i M sk WADE LUMPKINS

QUALITY IMRECTOR QUALITY ASSURANCE MOR.

Phone: (409) 769- 1014 Email Bhaskur. Yalamanchill

Phone: 972-779-3118  Emuil: Wade Lumpkissigigenduu.com




Customer Name

Customer PO#

PLATINUM ENERGY SERVICES Ul | C1270178°

Shipper No
1239153

NUCOR
NUCOR CORPORATION
NUCOR STEEL UTAN

Sold To: VARSTEEL LTD
330220 4THST S
LETHBRIDGE, AB T1J 4J7 CA

Mill Certification

03/08/2018

Ship To: VARSTEEL - CALGARY
55 DUFFERIN PL SE

Heat Number

1201000734

MTR#: 43067

Lot #:120100073460

W CEMETERY ROAD
PLYMOUTH, UT 84330 US
800-453-2886

Fax: 435-458-2886

CALGARY, AB T2C 4W38 CA

Customer P.O | CY-1025756

Sales Order # | 12001903 - 1.2

Product Group | Hot Roll »~ Merchant Bar Quality

Product # | 3008711

Lot # | 120100073460

Grade | A3B/AS29 Gr 50/44W/50W
Size | 0.75" '

Heat # | 1201000734

BOL # | BOL-139625

load # | 43067

Hot Roll - Merchant Bar Quality Round 3/4" A36/A528 Gr

Description | g0 4\w/50W 20° 0 [240] 20046000 ibs Customer Part # | RD3/4 20 04W0
Production Date | 02/20/2018 Qty Shipped LBS | 3865
Pr Qd““tocf;‘g‘r?;g Uniited States Qly Shipped EA | 132
Original ltem Original item
Description Number

| horeby cenify thaf the matertal described boraiy has bean

with (he specl i and

ds lisled abiove and tiat it salishies those requirements.

Mell Country of Origin : Unlted States

Meiting Dale: 02/20/2018

C (%) Mn {%) P (%} . 8(%) Si (%)

0.17 0.72 0.007 0.022

Ni(%)  Cr(%)  Mo(%) Cu(%) V(%)
9.1 0.10 0.03 0.31 0.002

Nb (%)
0.001

Other Test Results
Yield (PSI) : 50800

Tensile {(PSI): 72500

Yield (PS1}: 51200
Elongation in 8" (%) : 27.0

Tensile (PSI) : 72700
Elongalion in 8" (%) : 28.0

Comments:
MEETS THE REQUIREMENTS OF:
ASTM A36/A36M-14, AS29/A529M-14 GRS0,
CSA G40.21-13 GR44W(300W)&GR50W(350W),

AASHTO M270/M270M-12 GR36(270), ASME SA36/SA36M-13, ASTM A709-16 GR36

Nucor-Plymouth is an 1SO-9001 and an ABS certified miil.

CMTR complies with DIN EN 10204 — 34

All manufacturing processes of the steel matedals in this product, including melling, casting, and hot rofling have occurred in the United States. All

products produced are weld free. Mercury, in any form, has not been used in the production or testing of ihis material.

Praposition 686 Waming: This product contains a chemical known to the state of California to cause cancer andfor birth defects or ather reproductive
harm, for mare information please call 1-435-458-2300.

T

Bryden Morris, Chief Metallurgist

Page 1 of 1




Heat Number

Shipper No
1239153

Customer PO#

Caustomer Name

T

52080466

C1270178

PLATINUM ENERGY SERVICES Ul

CERTIFIED MATERIAL TEST REPORT A Page 171
) CUSTOMER SHIP TO CUSTOMER BILL TO GRADE SHAPE £ SIZE DOCUMENT 1D:
m m ”u >c VARSTEEL LTD VARSTEEL LTD A36/4W Round Bar / 1/2" 0000000000
£ 55 DUFFERIN PL SE 2204THSTS
o CALGARY.ABT2C 4W3 LETHBRIDGE,AB T1] 417 LENGTH WEIGHT HEAT / BATCH
CA-ML-CAMBRIDGE Canada : Cannda 2000" 9,659 LB 52080466/02
160 ORION PLACE
CAMBRIDGE. ON NIT IRS SALES ORDER - CUSTOMER MATERIAL N* SPECIFICATION / DATE or REVISION
” 5746535/0003 60 ASME SA36
ASTM At-14, A36-14
CUSTOMER PURCHASE ORDER NUMBER BILL OF LADING DATE ASTM A709-13, AASHTO 3170-12
1301-0000033068 122072017 C5A GID.20-151640.2)-13
CHEMICAL COMPOSTTION .
4 Mn P S Si Cn Ni Cr Mo
% % % % % % % %
0.8 9.020 0.026 015 0.36 0.13 0.18 0.040
MECHANICAL PROPERTIES o S v :
Tnc mﬁmw Kﬁ - Pyl 9\ (]
8.000 77669 536 56462 389
£.000 77413 534 55538 383

COMMENTS / NOTES

-~

The above figares are certified chemical and physical test records as contained in the penmanent records of company. We certify that these data are correct &a in compliance with
specified requirements. This material, including the billefs, was melted and manufactured in Canada. CMTR complies with EN 10204 3.1

\SJ i BHASKAR YALAMANCHILY g\\\ LEONARDO NUNES
[Z¢ Z s
\A@\l QUALITY TIRECTOR x&\\ @

QUALITY ASSERANCE MOR.
' Phone; (4093 769-1014 Email: Bhaskar. Yalamanch Phone: (905} 668-881] EXT 4055 Emuil: Leonordo Nunesigigerday com




